
 
Ministry of the 
Environment, 
Conservation and Parks 
Eastern Region 
Ottawa District Office 
2430 Don Reid Drive, Suite 103  
Ottawa ON  K1H 1E1 
Phone: 613.521.3450 
or 1.800.860.2195 
Fax: 613.521.5437 

 
Ministère de l'Environnement,  
de la Protection de la nature  
et des Parcs 
Région de l’Est 
Bureau du district d’Ottawa 
2430, promenade Don Reid, unité 103 
Ottawa (Ontario)  K1H 1E1 
Tél: 613 521-3450 
ou 1 800 860-2195 
Téléc : 613 521-5437 

  
  

 

 

 
 
Sent by Email: spatterson@deepriver.ca 
 
The Corporation of the Town of Deep River 
100 Deep River Road 
Deep River, Ontario 
K0J 1P0 
 
Attn: Sean Patterson, CAO 
 
Dear Sean: 

 
Re: 2024-2025 Inspection Report 
  
The enclosed report documents findings of the inspection that was performed at 
[...]
fitted with a contact switch wired to an active alarm dialer. The door is locked. The exterior of
the booster station building is equipped with a "No Trespassing" sign.
- The Elevated Storage Reservoir site is equipped with perimeter security fencing posted
with "No Trespassing" signs, complete with barbed wire, and a locked access gate. The
access door to the control building/enclosure located at the base of the elevated storage
tank is equipped with an alarm contact switch wired to an active dialer and is locked.

Question ID DWMR1073001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 128/04 | 23 | (1);

Question:
Was an overall responsible operator designated for all subsystems which comprise the 
drinking water system?

Compliance Response(s)/Corrective Action(s)/Observation(s):
An overall responsible operator was designated for all subsystem.

The Deep River WTP is a Class III Water Treatment plant and the distribution system is
classified as a Class I Water Distribution system.

The Overall Responsible Operator (ORO) is noted in the logbook each day. At the time of
inspection, ORO position was held by Brad Sweet. The operator held a valid Class 4
Water Treatment Subsystem Certificate and was deemed to hold a Class 1 Distribution 
Subsystem Certificate as established under O. Reg. 128/04, s. 11(1).



Ministry of the Environment, 
Conservation and Parks

Ministère de l'Environnement, de la 
Protection de la nature et des Parcs

Event Number: 1-383292596 Page 26 of 26

Question ID DWMR1074001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 128/04 | 25 | (1);

Question:
Were operators-in-charge designated for all subsystems which comprise the drinking water 
system?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Operators-in-charge were designated for all subsystems.

The operating authority identifies/designates several operators as operators in charge (OIC)
for the Deep River DWS. All OICs hold valid operator certificates and clearly identify
themselves in the logbook.

Question ID DWMR1075001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 128/04 | 22;

Question:
Were all operators certified as required?

Compliance Response(s)/Corrective Action(s)/Observation(s):
All operators were certified as required.

Question ID DWMR1076001 Question Type Legislative
Legislative Requirement(s): 
SDWA | O. Reg. 170/03 | 1-2 | (2);

Question:
Were adjustments to the treatment equipment only made by certified operators?

Compliance Response(s)/Corrective Action(s)/Observation(s):
Adjustments to the treatment equipment were only made by certified operators.

The WCO examined copies of original operator certificates for all personnel involved with the 
day-to-day operation of the Deep River DWS, verified the information against an operator 
certification database maintained by the Ontario Water Wastewater Certification Office 
(OWWCO), and found that all operators held valid water treatment subsystem operator 
certificates.

1 Operator in Training (OIT), Ava Yates, was identified in the logbook during the inspection 
period. It was reported that whenever the OIT was performing her duties at the Deep River 
DWS, she was working under the supervision of a certified operator.



Ministry of the Environment, Conservation and Parks 
Drinking Water System Inspection Report 

APPENDIX A 

DRINKING WATER LICENCE AND 
WORKS PERMIT 



13082019 Treatment&Distribution AF4, EA6, DWWP4, MDWL4, JF
Page 1 of 18

DRINKING WATER WORKS PERMIT

Permit Number:  189-201
Issue Number:  4

Pursuant to the Safe Drinking Water Act, 2002, S.O. 2002, c. 32, and the regulations made thereunder 
and subject to the limitations thereof, I hereby issue this drinking water works permit under Part V of the 
Safe Drinking Water Act, 2002, S.O. 2002, c. 32 to:

The Corporation of the Town of Deep River

100 Deep River Road 
Box 400

Deep River, ON K0J 1P0

For the following municipal residential drinking water system:

Deep River Drinking Water System
This drinking water works permit includes the following:

Schedule      Description

Schedule A Drinking Water System Description
Schedule B General
Schedule C All documents issued as Schedule C to this drinking water works permit which 

authorize alterations to the drinking water system
Schedule D Process Flow Diagrams

Upon the effective date of this drinking water works permit # 189-201, all previously issued versions of 
permit # 189-201 are revoked and replaced by this permit.

DATED at TORONTO this 19th day of November, 2020
Signature

Aziz Ahmed, P.Eng.
Director
Part V, Safe Drinking Water Act, 2002



13082019 Treatment&Distribution AF4, EA6, DWWP4, MDWL4, JF
Page 2 of 18

1.0 System Description

1.1 The following is a summary description of the works comprising the above drinking water 
system:

Overview

The Deep River Drinking Water System consists a conventional, chemically assisted 
water treatment plant and a distribution system serving the Town of Deep River.

Deep River Water Treatment Plant

Source Ottawa River

Plant Location 177 River Road, County of Renfrew

UTM Coordinates (NAD 83: UTM Zone 18: 307335.00 m E., 5109295.00 m N.)

Notes

Low Lift Works

Intake Crib

Description A 750 mm diameter intake extending approximately 91 meters into the Ottawa 
River terminating at a depth of approximately 9 meters below the water 
surface;

Notes

Schedule A:  Drinking Water System Description

System Owner The Corporation of the Town of Deep River
Permit Number 189-201
Drinking Water System Name Deep River Drinking Water System
Permit Effective Date November 19, 2020



189-201 Schedule A November 19, 2020

13082019 Treatment&Distribution AF4, EA6, DWWP4, MDWL4, JF
Page 3 of 18

Low Lift Pumping Station

Description A low-lift pumping station consisting of a 9.14 m by 1.52 m by 5.64 m deep low 
lift pump well and above ground building

Location (NAD 83: UTM Zone 18: 307445.00m E, 5109325.00m N)

Equipment Three (3) submersible pumps (one duty, two standby) each rated at 83.1 L/s at 
25 m of TDH

Notes raw water main from the low lift pumping station to the water treatment plant

Treatment Plant

Mixing

Description an in-line static mixer, 300 mm diameter;

Notes

Flocculation and Clarification

Description three (3) package flocculation and clarification (Actiflo) units, each rated at raw 
water flow rate of 4,733 m3/day, consisting of:

Equipment  a rapid mixing basin, an injection chamber, a maturation chamber and a 
high rate ballasted settling basin, scraper and inclined tube settlers;  

 four (4) sand recirculation pumps (three duty one stand by)
 three (3) hydrocyclones;
 electrical and mechanical equipment and control.

Notes  Three (3) flow meters are located on the influent side to each (3) actiflo 
units 

Filtration

Description three (3) dual media sand anthracite filters each with a surface area of 18.9 m2; 
for a total area of 56.7 m2

Equipment  two (2) air scour blowers equipped with 18.6 kW motor (one duty, one 
standby)

 two (2) backwash variable speed vertical turbine pumps, (one duty, one 
standby) each rated at 236 L/s at a TDH of 22 m;

 piping and control to facilitate filter to waste;
 electrical and mechanical equipment and control.

Notes



189-201 Schedule A November 19, 2020

13082019 Treatment&Distribution AF4, EA6, DWWP4, MDWL4, JF
Page 4 of 18

Treated Water Storage

Clearwells  one (1) clearwell with a capacity of 1,364 m3;
 one (1) clearwell with a capacity of 1,507 m3;

Pump Wells  one (1) pump well with a capacity of 90 m3;
 one (1) pump well with a capacity of 110 m3

Notes

High Lift Pumps

Description four (4) vertical turbine high lift pumps, (one duty, three standby) each rated at 
87 L/s at a TDH of 82 m.

Notes Rotated by hours (lowest hours start first).

Disinfection System

A gaseous chlorine disinfection system consisting of one (1) tank and four (4) 

weigh scales; 

chlorine solution lines, one leading to an injection point at the filter outlet 

header prior to the clearwell, and the other leading to an injection point in the 

pump well upstream the high lift header, and one (1) standby clear well 

chlorinator

Description

Chlorine gas scrubber system;

Notes



189-201 Schedule A November 19, 2020

13082019 Treatment&Distribution AF4, EA6, DWWP4, MDWL4, JF
Page 5 of 18

Chemical Storage and Feed Systems

Coagulant Primary Coagulant feed system consisting of one (1) 51,200 L capacity liquid 
coagulant, one (1) 6,600 L day tank and two (2) (one duty, one standby) 
chemical feed metering pumps each with a capacity of 80 L/hr;

pH Adjustment pH/Alkalinity Adjustment consisting of one (1) 51,200 L capacity liquid caustic 
soda tank, one (1) 3,100 L day tank and four (4) (two duty, two standby) 
chemical feed metering pumps with a flow capacity of 60 L/hr each and 
chemical feed lines to raw water pipe (pre-alkalinity) just upstream of the static 
mixer, and to the distribution header;

Coagulant Aid Coagulant aid for the water treatment clarifiers – two (2) dry polymer 
preparation systems consisting of two (2) 3,100 L dissolving tanks with mixer; 
four (4) (three duty, one standby) chemical feed metering pumps with a flow 
capacity of 45 L/hr each and chemical feed lines to the three package 
treatment units injection chambers;
Coagulant aid for the wastewater clarifier consisting of one (1) dry polymer 
preparation system consisting of 3,100 L dissolving tank with mixer; three (3) 
(two duty, one standby) chemical feed metering pumps with a flow capacity of 
45 L/hr each and chemical feed lines to the hydrocyclones reject pipe, and to 
surge tank pumps discharge pipe;
Coagulant aid for the dewatering centrifuge consisting of one (1) dry polymer 
preparation systems each consisting of 3,100 L dissolving tank with mixer; two 
(2) (one duty, one standby) chemical feed metering pumps with a flow capacity 
of 90 L/hr each and chemical feed line to the sludge dewatering centrifuge 
inlet;

Wastewater 
Coagulant Aid

Dechlorination chemical feed system consisting of one (1) 210 L storage tank
and two (2) (one duty, one standby) chemical feed metering pumps with a flow
capacity of 2 L/hr each and chemical feed line to the wastewater clarifier
supernatant discharge pipe;

Fluoridation Hydrofluosilicic acid feed system consisting of one (1) 210 L storage tank and 
two (2) (one duty, one standby) chemical feed metering pumps with a flow 
capacity of 4 L/hr each and chemical feed line to the distribution header;

Notes

 

Residue Management Facility (Wastewater Treatment)

two (2) filter backwash wastewater surge tanks, each approximately 113 m3, 
equipped with two transfer pumps;
wastewater tube settlers clarifier having a surface area of 21.8 m2 with a 
dechlorinated supernatant discharge line to the river (Not in use);
a sludge thickener tank of 179 m3 equipped with two (2) sludge pumps that 
convey the thickened sludge to a dewatering centrifuge with supernatant 
discharge to wastewater surge tanks;

Description

Dewatered sludge screw conveyor to truck loading area

Notes



189-201 Schedule A November 19, 2020

13082019 Treatment&Distribution AF4, EA6, DWWP4, MDWL4, JF
Page 6 of 18

Standby Power

One (1) standby 600 kW diesel generator complete with 1,500 L fuel storage 
tank to run the generator for 24 hours under full load; 

Description

One (1) standby 113 kW diesel generator complete with 1,135 L fuel storage 
tank at the booster pumping station.

Notes

Storage Reservoir

Description 1,513 m3 elevated water tower located near the water treatment plant, on the 
corner of Deep River Road and Highway 17, south of the plant.

Notes

Booster Pumping Station

Description Booster Pumping Station located at 41 Balmer Bay Road

 Three (3) horizontal pumps each rated at 52 Lis at 69. 7m TDH; 
 Two (2) chemical feed pumps; 
 One (1) 338 L storage tank for the re-chlorination system;
 Two (2) HACH 17 chlorine meters, one (1) located on the watermain 

entering the Booster Pumping Station and one (1) on watermain 
leaving the Booster Pumping. 

Notes

Instrumentation and Control

Instrumentation and Controls

Turbidity  three (3) continuous turbidity monitors located on the Actiflo discharge; 
 three (3) continuous turbidity monitors located on the filter discharge;

pH  one (1) continuous pH monitor located on raw water feed to clarifiers after 
static mixer;

Chlorine  one (1) continuous chlorine analyzer located at the beginning of clearwell 
#1 after pre-chlorination.

 one (1) continuous chlorine analyzer located at the end of clearwell #2 as 
water enters the high lift pump well.

 one (1) continuous chlorine analyzer located on the distribution header 
before water enters the distribution system.

Fluoride  one (1) continuous fluoride ion analyzer located on the distribution header.
Notes



189-201 Schedule A November 19, 2020

13082019 Treatment&Distribution AF4, EA6, DWWP4, MDWL4, JF
Page 7 of 18

SCADA System

Description SCADA system connected to all project PLCs, with supervising personnel 
computer located in the office of the water treatment plant building.

Notes

Fuel Oil Systems

Fuel Storage Locations

Location

Description

Fuel Type

Source Protection 
Area

Not applicable

Notes

Watermains

1.2 Watermains within the distribution system comprise:

1.2.1 Watermains that have been set out in each document or file identified in column 
1 of Table 1.

Table 1:  Watermains

Column 1
Document or File Name

Column 2
Date

Town of Deep River Distribution Map September, 2015

1.2.2 Watermains that have been added, modified, replaced or extended further to the 
provisions of Schedule C of this drinking water works permit on or after the date 
identified in column 2 of Table 1 for each document or file identified in column 1. 

1.2.3 Watermains that have been added, modified, replaced or extended further to an 
authorization by the Director on or after the date identified in column 2 of Table 1 
for each document or file identified in column 1.



13082019 Treatment&Distribution AF4, EA6, DWWP4, MDWL4, JF
Page 8 of 18

1.0 Applicability

1.1 In addition to any other applicable legal requirements, the drinking water system 
identified above shall be altered and operated in accordance with the conditions of this 
drinking water works permit and the licence #189-101.

1.2 The definitions and conditions of licence #189-101 are incorporated into this permit and 
also apply to this drinking water system.

2.0 Alterations to the Drinking Water System 

2.1 Any document issued by the Director to be incorporated into Schedule C to this drinking 
water works permit shall provide authority to alter the drinking water system in 
accordance with the applicable conditions of this drinking water works permit and licence 
#189-101.

2.2 All documents issued by the Director as described in condition 2.1 shall form part of this 
drinking water works permit.

2.3 All parts of the drinking water system in contact with drinking water that are added, 
modified, replaced, extended shall be disinfected in accordance with a procedure 
approved by the Director or in accordance with the applicable provisions of the following 
documents: 

a) Until six months from the date of issue of this permit, the ministry’s 
Watermain Disinfection Procedure, dated November 2015. Thereafter, 
the ministry’s Watermain Disinfection Procedure, dated August 1, 2020;

b) Subject to condition 2.3.2, any updated version of the ministry’s 
Watermain Disinfection Procedure;

c) AWWA C652 – Standard for Disinfection of Water-Storage Facilities;
d) AWWA C653 – Standard for Disinfection of Water Treatment Plants; and
e) AWWA C654 – Standard for Disinfection of Wells. 

1.0 For greater clarity, where an activity has occurred that could introduce 
contamination, including but not limited to repair, maintenance, or physical / 
video inspection, all equipment that may come in contact with the drinking water 
system shall be disinfected in accordance with the requirements of condition 2.3. 
[...]
the wastewater lamella tube settlers clarifier; while the 
Actiflo® overflow, clearwell overflow and filter to waste 
discharge directly to the ditch and the river. The 
hydrocyclone
waste
discharges
to
the
lamella
clarifier.




The residue management facility (wastewater treatment) 
consists of two (2) filter backwash wastewater surge 
tanks, each approximately 113 m³, equipped with two (2) 
transfer pumps; wastewater tube settlers clarifier with 
supernatant discharge line to the river; and a sludge 
thickener tank equipped with two sludge pumps that 
convey the thickened sludge to a dewatering centrifuge 
with supernatant discharge to wastewater surge tanks. 
The screw conveyor was extended to allow emptying into 
a
dump
truck
for
disposal.



There is a sodium bisulfite feed system that is operational 
but it is not being used. There is currently no need to 
dechlorinate the supernatant being discharged to the 
Ottawa River as there is no chlorine present in the 
supernatant being discharged to the river.
 
 

Elevated Storage 
Tank

Other Reservoir  Highway 17,      The Town of Deep River stores treated water in a 1,513 
m³ elevated water storage tank (30.5 m) located on the 
corner of Deep River Road and Highway 17, south of the 
water treatment plant.  Treated water flows by gravity 
from the tower into the municipal distribution system. 
Water level sensors contained within the elevated storage 
tank activate/deactivate operation of the high lift pumps. 
The reservoir is contained within a locked security 
perimeter fence. A small cinder block structure located 
near the base of the tower and within the perimeter 
fencing contains all valves necessary for draining and 
isolating the tower.
 
 

Source  Water Source Surface Water 176 River Road,      The Deep River Water Treatment Plant (WTP) obtains raw 

Jan 29, 2025 - 1 - 7:05:36 AM



DWS Component Information Report for 220000923
as of 27-JAN-2025

LWIS Component 
Name

LWIS 
Component 

Type

LWIS Component 
Sub-Type

Component 
Address

Comments

water from the Ottawa River. The Ottawa River watershed 
comprises an extensive drainage basin (approximately 
146,000 square kilometers) with approximately 40% of 
the watershed entering the river upstream of the town. 
Land use upstream of Deep River is predominantly 
undeveloped forest with limited agricultural, forestry and 
mining activity. The communities upstream of Deep River 
include Rolphton, Stonecliffe, Deux Rivieres, Mattawa and 
Temiskaming. Other activities include the Rapides-des-
Joachims (Da Swisha) Hydroelectric Generating Station, 
the Mattawa Hydroelectric Generating Station, Driftwood 
Provincial
Park
and
Trans
Canada
Highway
No.
17.



The Ottawa River water quality is characterized by low 
turbidity (0.8 - 5.3 NTU), moderate to high colour (4 - 60 
TCU), and low alkalinity (9 - 34 mg/L as CaCO3), which is 
typical for Northern Ontario, as stated in the Design Brief 
by Jp2g Consultants Inc. (December 2004). Results of 
sampling and testing between January 2000 and March 
2003 indicate the pH ranges between 6.72 and 7.78; and 
Dissolved Organic Carbon (DOC) ranges from 5 - 7.4. 
With respect to microbiological contamination of the raw 
water, the Engineer's Report prepared by Azurix North 
America Engineering Corp. (January 2001) outlines that 
sewage bypassing at upstream municipalities is of 
concern. Azurix concludes that E. coli is present in 
approximately 50% of raw water samples, and total 
coliforms are present in about 75% of samples.
 
 

Distribution 
System

Other Other  Not Applicable,      The Deep River drinking water system services a 
population of approximately 4,109 persons. Construction 
of the Town of Deep River's Water Distribution System 
was initiated in 1945, and has seen numerous extensions 
and modifications over the past sixty years. The Town's 
consumers
are
not
provided
with
individual
water
meters.



Deep River DWS is also connected to CNL with 
approximately 9,000 m of 300 mm diameter watermain 
pipe
from
the
booster
pumping
station
to
the
CNL
site.






The water mains are constructed of mostly cast iron, 
ductile iron and polyvinyl chloride (PVC), and range in 
diameter from 38 mm (1.5 inches) to 406 mm (16 
inches). There is approximately 75 km of water mains 
within the distribution system and approximately 242 
hydrants and hydrant valves.
 
 

Booster Pumping 
Station

Other Other        Booster Pumping Station (new), located at Balmer Bay 
Road,
next
to
the
hospital:

- three (3) horizontal pumps each rated at 26 L/s at 69.7 
m
TDH;

-
two
(2)
chemical
feed
pumps;

- One (1) 338 L storage tank for the re-chlorination 
system;

- Two (2) HACH chlorine analyzers, one (1) located on the 
watermain;

- Sodium hypochlorite carboys with secondary 
containment
pallet;
and,


Jan 29, 2025 - 2 - 7:05:36 AM



DWS Component Information Report for 220000923
as of 27-JAN-2025

LWIS Component 
Name

LWIS 
Component 

Type

LWIS Component 
Sub-Type

Component 
Address

Comments

- 113 kW diesel generator and fuel storage tank.
 
 

Low Lift Pumping 
Station

Source Pumphouse 176 River Road,      The intake works for the Deep River WTP is located at the 
Low Lift Pumping Station and consists of a 750 mm 
diameter intake extending approximately 91m into the 
Ottawa River terminating at a depth of approximately 9 m 
below
the
surface.





The low lift pumping station consists of a 9.14 m by 1.52 
m by 5.64 m deep low lift pump well and above ground 
building, equipped with three (3) submersible pumps (3 
duty, controlled by hours of operation), each rated at 83.1 
L/s at 25 m TDH; and a raw water main from the low lift 
pumping station to the water treatment plant.
 
 

Water Treatment 
Process

Treated Water 
Poe

Treatment Facility 177 River Road,      The
Deep
River
WTP
comprises
of
the
following:



•
an
in-line
static
mixer,
300
mm
diameter;



• three (3) package flocculation and clarification 
(Actiflo®) units, each rated at raw water flow rate of 
4,773 m³/d, consisting of: a rapid mixing basin, an 
injection chamber, a maturation chamber and a high rate 
ballasted settling basin, scraper and inclined tube settlers; 
four (4) sand recirculation pumps (three duty and one 
standby); three (3) hydrocyclones; electrical and 
mechanical
equipment
and
control;



• three (3) dual media sand and anthracite filters with a 
total
area
of
56.7
m²;



• two (2) air scour blowers equipped with 18.6 kW motor 
(one
duty,
one
standby);



• two (2) backwash variable speed vertical turbine pumps 
(one duty, one standby) each rated at 236 L/s at a TDH of 
22
m;



•
piping
and
control
to
facilitate
filter
to
waste;



•
electrical
and
mechanical
equipment
and
control;



• two (2) clear wells, one with a capacity of 1,364 m³, 
and a second with a capacity of 1,507 m³; and two (2) 
pump wells, one with a capacity of 90 m³ and the other 
with
a
capacity
of
110
m³;



• four (4) vertical turbine high lift pumps (one duty, three 
standby),
each
rated
at
87
L/s
at
a
TDH
of
82
m;



• a gaseous chlorine disinfection system consisting of one 
(1)
bank
of
four
(4)
68.2
kg
cylinders;



• chlorine solution lines, one leading to an injection point 
at the filter outlet header prior to the clear wells, and the 
other
leading to an injection point in the pump well upstream of 
the
high
lift
header;
and,


Jan 29, 2025 - 3 - 7:05:36 AM



DWS Component Information Report for 220000923
as of 27-JAN-2025

LWIS Component 
Name

LWIS 
Component 

Type

LWIS Component 
Sub-Type

Component 
Address

Comments



•
a
chlorine
gas
scrubber
system.



The chemical storage and feed systems consist of the 
following:



• a primary coagulant (PAS8) feed system consisting of 
two (2) liquid coagulant tanks, , one (1) tank is 51,200 L 
capacity and one (1) day tank is 6,600 L,  and two (2) 
chemical feed metering pumps (one duty, one standby) 
with a flow capacity of 80 L/hr and chemical feed line 
prior
to
the
Actiflo®
units;



• pH/alkalinity adjustment consisting of two (2) tanks, one 
(1) is 51,200 L and one (1) day tank of 3,400 L, of liquid 
caustic soda and four (4) chemical feed metering pumps 
(two duty, two standby) each with a flow capacity of 60 
L/hr and chemical feed lines to the raw water pipe (pre-
alkalinity) just upstream of the static mixer, and to the 
distribution
header;



• coagulant aid for the water treatment clarifiers 
consisting of two (2) dry polymer preparation systems 
each consisting of 3,400 L dissolving tank with mixer; four 
(4) chemical feed metering pumps (three duty, one 
standby) each with a flow capacity of 45 L/hr and 
chemical feed lines to the three package treatment units 
injection
chambers;



• coagulant aid for the wastewater clarifier unit consisting 
of two  (2) dry polymer preparation systems each 
consisting of 3,400 L dissolving tank with mixer; three (3) 
chemical feed metering pumps (two duty, one standby) 
each with a flow capacity of 45 L/hr and chemical feed 
lines to the hydrocyclones reject pipe, and to surge tank 
pumps
discharge
pipe;



• coagulant aid for the dewatering centrifuge consisting of 
one (1) dry polymer preparation systems each consisting 
of 3,400 L dissolving tank with mixer; two (2) chemical 
feed metering pumps (one duty, one standby) each with a 
flow capacity of 90 L/hr and chemical feed lines to the 
sludge
dewatering
centrifuge
inlet;
and,



• dechlorination chemical (sodium bisulfite) feed system, 
which is currently not operational and;
• hydrofluosilicic acid feed system consisting of a 210 L 
storage tank and two (2) chemical feed metering pumps 
(one duty, one standby) each with a flow capacity of 4 
L/hr
and
chemical
feed
line
to
the
distribution
header.





Process instrumentation for the WTP consists of seven (7) 
turbidimeters continuously monitoring the raw water, 
Actiflo® units (clarified water), filter effluent, treated 
water and the wastewater clarifier supernatant; one (1) 
pH meter continuously monitoring the raw water feed to 
clarifiers after the static mixer, Actiflo® units (at the end 
of each unit prior to the filters), treated water prior to and 
after final pH adjustment; one (1) chlorine analyzer 
monitoring prior to clearwell #1 to provide early indication 
of changes in residual; two (2) chlorine residual analyzers 

Jan 29, 2025 - 4 - 7:05:36 AM



DWS Component Information Report for 220000923
as of 27-JAN-2025

LWIS Component 
Name

LWIS 
Component 

Type

LWIS Component 
Sub-Type

Component 
Address

Comments

continuously monitoring the treated water at the end of 
the clear wells and before leaving the WTP (on the 
discharge header); one sulfite ion monitor continuously 
monitoring the wastewater clarifier supernatant discharge 
pipe (not in use); and a fluoride ion analyzer continuously 
monitoring the fluoride residual in the treated water on 
the
distribution
header.



The WTP is further equipped with a standby 600 kW 
diesel generator complete with fuel storage tank for back-
up power.

Jan 29, 2025 - 5 - 7:05:36 AM



 

 
Ministry of the Environment, Conservation and Parks  

Drinking Water System Inspection Report 
 

 

    

 
 
 
 
 
 
 
 
 
 
 
 

APPENDIX D 
 

STAKEHOLDER SUPPORT  
 
 



PIBS 8990b01 

 

Key Reference and Guidance Material for 
March 2019 

Municipal Residential Drinking Water Systems 
Many useful materials are available to help you 
operate your drinking water system. Below is a list 
of key materials owners and operators of municipal 
residential drinking water systems frequently use. 

To access these materials online click on their 
titles in the table below or use your web browser to 
search for their titles. Contact the Ministry if you 
need assistance or have questions at 1-866-793-
2588 or waterforms@ontario.ca. 

For more information on Ontario’s drinking water 
visit www.ontario.ca/drinkingwater 

 

PUBLICATION TITLE PUBLICATION 
NUMBER 

FORMS:  
Drinking Water System Profile Information  
Laboratory Services Notification 
Adverse Test Result Notification   

 
012-2149E 
012-2148E 
012-4444E 

Taking Care of Your Drinking Water: A Guide for Members of Municipal Councils Website 
Procedure for Disinfection of Drinking Water in Ontario Website  

Strategies for Minimizing the Disinfection Products Trihalomethanes and Haloacetic Acids Website  

Filtration Processes Technical Bulletin Website  

Ultraviolet Disinfection Technical Bulletin Website  
Guide for Applying for Drinking Water Works Permit Amendments, &   License 
Amendments  Website 

Certification Guide for Operators and Water Quality Analysts  Website 

Guide to Drinking Water Operator Training Requirements 9802E 
Community Sampling and Testing for Lead: Standard and Reduced Sampling and Eligibility for 
Exemption Website 

Drinking Water System Contact List 7128E01 

Ontario's Drinking Water Quality Management Standard - Pocket Guide Website 

Watermain Disinfection Procedure  Website 

List of Licensed Laboratories  Website 

mailto:waterforms@ontario.ca
http://www.forms.ssb.gov.on.ca/mbs/ssb/forms/ssbforms.nsf/FormDetail?OpenForm&ACT=RDR&TAB=PROFILE&SRCH=2&ENV=WWE&TIT=&NO=012-2149E
http://www.forms.ssb.gov.on.ca/mbs/ssb/forms/ssbforms.nsf/FormDetail?OpenForm&ACT=RDR&TAB=PROFILE&SRCH=2&ENV=WWE&TIT=&NO=012-2148E
http://www.forms.ssb.gov.on.ca/mbs/ssb/forms/ssbforms.nsf/FormDetail?OpenForm&ACT=RDR&TAB=PROFILE&SRCH=2&ENV=WWE&TIT=&NO=012-2148E
http://www.forms.ssb.gov.on.ca/mbs/ssb/forms/ssbforms.nsf/FormDetail?OpenForm&ACT=RDR&TAB=PROFILE&SRCH=&ENV=WWE&TIT=4444&NO=012-4444E
http://www.ontario.ca/document/taking-care-your-drinking-water-guide-members-municipal-councils
http://www.ontario.ca/document/procedure-disinfection-drinking-water-ontario
http://www.ontario.ca/document/strategies-minimizing-disinfection-products-trihalomethanes-and-haloacetic-acids
http://www.ontario.ca/document/filtration-processes-technical-bulletin
http://www.ontario.ca/document/ultraviolet-disinfection-technical-bulletin
http://www.ontario.ca/document/guide-applying-drinking-water-works-permit-amendments-licence-amendments-licence-renewals-and-new
http://www.ontario.ca/document/guide-applying-drinking-water-works-permit-amendments-licence-amendments-licence-renewals-and-new
http://www.ontario.ca/document/certification-guide-operators-and-water-quality-analysts
http://owwco.ca/Guidelines/Guide%20to%20Drinking%20Water%20Operator%20Training%20Requirements%20in%20O.%20Reg.%20128%2004_online.pdf
http://www.ontario.ca/document/community-sampling-and-testing-lead-standard-and-reduced-sampling-and-eligibility-exemption
http://www.ontario.ca/document/community-sampling-and-testing-lead-standard-and-reduced-sampling-and-eligibility-exemption
http://www.ontario.ca/document/community-sampling-and-testing-lead-standard-and-reduced-sampling-and-eligibility-exemption
https://www.ontario.ca/document/drinking-water-system-contact-list
https://www.ontario.ca/page/ontarios-drinking-water-quality-management-standard-pocket-guide
https://www.ontario.ca/page/water-main-disinfection-procedure
https://www.ontario.ca/page/list-licensed-laboratories


PIBS 8990b01 

 

Mars 2019 

Principaux guides et documents de référence 
sur les réseaux résidentiels municipaux d’eau 
potable 

De nombreux documents utiles peuvent vous 
aider à exploiter votre réseau d’eau potable. Vous 
trouverez ci-après une liste de documents que les 
propriétaires et exploitants de réseaux 
résidentiels municipaux d’eau potable utilisent 
fréquemment. Pour accéder à ces documents en 
ligne, cliquez sur leur titre dans le tableau ci-
dessous ou faites une recherche à l’aide de votre 
navigateur Web. Communiquez avec le ministère 
au 1-866-793-2588, ou encore à 
waterforms@ontario.ca si vous avez des 
questions ou besoin d’aide. 

 
 
 
 
 
 
 
 

 
 
Pour plus de renseignements sur l’eau potable  
en Ontario, consultez le site  
www.ontario.ca/eaupotable

 

 TITRE DE LA PUBLICATION NUMÉRO DE 
PUBLICATION 

Renseignements sur le profil du réseau d'eau potable   
Avis de demande de services de laboratoire  